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# 5 5 AR

Chinese

it BL262 3.82V 5000mAh 19. IWh

P

Name of Sample

£
English

Li-ion :"?)1;-I'AL"T Battery BL26Z2 3.82Y 3000mih 19. 1%h

H b

1116040127

Sample No.
Er¥

XER (HR) ATFERL A
SCUD (FUJIAN) ELECTRONICS €O, Ltd.

Consignor

L o e

Manufacturer

KEA GEE) BFTTIRAH

SCUD(FUJIAN) ELECTRONICS CO., Ltd.

BB F ik
Test method ¢

ET/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS "Recommendations on the TRANSPORT

R TR IE TR IS R F AT

H&%‘@ 8 ]

DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

Criterion

/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 UNTTZED NATIONS “Recommendati

pRmk |

B (% FlaltvheSmRil BRI NETF D
ons on the TRANSPORT

DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3

H S ShAL
Appearance

BEMRREERHERIN T

Black apnd aluminiug Plastic film shell

G Lo

Accepted Date

Hrnlfit 8 # 2016-01-21 ~ 2016-05-20
I'est Date

2016-04-13

A E
Test ltems

IR AP SRR s SR BRI R A SRR
Altitude simulation, Thermal test, Vibration, Shock, External short
cireuit, Crush, Overcharge, Forced discharge

o e o)

Conclusion

Lol (EFERTERnRIE KEnEETI)

SR, SFRTEEK

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3HRMETE K.

The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
S” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.

OF DANGEROUS GOODS”

42 H B (Date) - 2016-05-20

&z

Comment

A 7 B3 8 B 15 B BRechargeable Single Cell Battery. ARG HTITS, T8RS MEFRER S AL R

AN o =1 8

EZR HrElE2

Consignor
Address

g
Approver:

R

Title:

Fix
Checker:

%«\ :i‘()"

Bl & 0T (Vice chief engineer)

™ LD
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A5
No.

B A g AR
Name of Test
Items

FRERIAFEERT
Standard requirement or The
Clause Number of Standard

AR R
Test Result

AR E
Conclusion

Remark

6 AR

A1titude simulation|.

Ra® (X FRBHAE
it S 10/11
N Manual of Tes

SGAAC. 10711/ Rev

WHRILY AL

it F

L
SufAL

5

e

Soe Appendix 1

rik

Passed

AR

o
3

RHEFR T
/hmend. 1 38, 3 AR

| & 2

2 wste and Criveria Svction See Appendix 2 {:ﬁ{
Thermal test 10/11/Rev. 5/Anend. 1 38,3 Test 1.2 Passed
Rl (XFRRHMIZGIRUSE LRTFET
=2 M ST/SG/AC, 10/11/Rev. 5/Amend. 1 38.3 2% 1) WLHHE 2
3 = ¢ UN Manual of Tests and Criteria Section See Appendix 3 &k /
Vibration STASG/AC. 10/11/Rev. 5/4nend. 1 38,3 Test 1.3 Passed
BAE (AR RmefrR T AnE -
e ST/RC/AL. 10/11/Rev, 5/ Amend, |1 38,3 i Wtk 4
i : W52
4 S‘;IF K LN Manual of Tests and Critert See Appendix 4 S 7/
0C ST/SG/AC. 10/11/Rev. 5/Amend. | 38.3 Test T.4 Passed
FAE CErERRIERIRIN T REMzMES
S ShERE 3 b‘.‘,-'hi,,v',\.l: li},’jl 1/ Fu‘,_ f‘,,“m-.:td. 1 :'..5 ) kB T.5 ;,T_I_M—R 5 1
1) UN Manual of Tests and Uriterias Section See Appendix 5 =
External short |ey/sG/ac 10/11/Rev. 5/Amend. 1 8.3 Test T.5 Passed
circuit S
BAE (KT temnu s WRAEEF
FE Wy ST/SG/AC. 1071 1/Rev. 3/Amend. [&Amend, 2 38, 5| WLH$ 7% 6
b Gatich i T.0 See Appendix 6 B
TUS, UN Manual ¢f Tests and Criteria Scovion Passed
ST/SG/AC. 10/11/Rev. 5/8mend. 1&Amend. 2 28, 3 Tast )
i<
BAE (X FERFIEHMEIR T REMTET
7 MY ST/SG/AC. 10£11/Rev. 5/Amend, § 38. 3 il%e T.7)| R4 2T
7 LN Manual ol Tests and Criteria Section See Appendix 7 e -4 /
Overcharge ST/SG/AC. 10/11/Rev. 5/Amend. | 38.0 Test T.7 Passed
BaE (XFEnEMERMRR T REMGHET
Wy ST/SG/AC L0/ 1L/ Rev. HfAmend. | 38, 3 1% T8 LIRS
| LKA
8 BB UN Manua TesTs Criterio Section See Appendix § Sk

Forced discharge

ST/SG/AC. 10/11/Rev. 5/Amend. 1 J8.5 Test T.8

Passed

BB IR A

Test Environment

Condition

-

Ambient temperature:l7C

RIS 1TC-20C; MRS

20°C; Ambient

1 A6%-T0%
humidity:46%-70%;

o aEBHA

Subcontracted Test

Condition

R EL

AR E
Test Item

i, Fedls

cireuit, Forced di

P

scharge

FI ob R )
Altitude simulation, Thersal test, Vibration, Shock, Externalshort

"M

2 A5

Name

SOEBE

Subcontracted

RARAF

RE R

L)
Post Code

511440

Laboratory B hE

Address E

MR BRI R =R

1352

&, %
Tel
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A% : BRRE LA | EEME

No. Name of Test Items | A1ritude simulation

w3 HaRA KB Before X35 After AERA | Meem| 2

%5 Sample Status RE FHa /i % 3 F %4 /E |Mass Loss| Residual | L&

Sample Mass ocv Mass oCcv OCV  [Other
No. e IV /g IV 1% % Event
001 72. 009 4.37 72. 001 4,37 0.01 100.00 | O
W2 | R e 72,105 4.37 12,007 | 497 0.01 100.00 | O
003 L 72. 110 4.37 72. 102 4,38 0.01 100. 00
004 72.138 4,37 72. 128 4.37 0.01 100. 00
005 72.027 4,37 72. 018 4. 37 0. 01 100. 00
006 72. 106 4,37 72,099 4.38 0.01 100, 00 0
007 71.929 4,37 71. 922 4.37 0. 01 100.00 | ©O
008 71.979 4.37 71.970 4. 37 0.01 100.00 | O
009 72. 177 4,37 72. 170 4,37 0.01 100. 00 0
010 72. 013 1. 37 72. 006 4,37 0.01 100.00 | O

BFE] ™ Plert blank

&z, L V-RA D-M4k R-E F-RX 0-REH. AR, B, RBE. LR
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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[

WA 8 £ AR

Name of Test Items

PR

Thermal test

kA

Sample Status

X AT Before

KB After

FE | FRLE

RE

Fagu

RERK

Mass Loss

FadE ik
Residual | ;&

Sample] Mass oCcV Mass ocv OCV |Other
No. /g Y lg iV % /%  |Event
Q0 72.001 4. 37 72. 020 1. 29 0. 00 98. 17 O
002 s 72. 097 4.37 72.116 1.30 0.00 98,40 | O
s | L ] 720 4.38 722119 | 4.30 0. 00 98.17 | ©
Tl [l (S50 4.37 72.147 130 0. 00 98.40 | ©
0 | anrenm L G .37 72,037 | 4:30 0.0 | 9840 | O
006 72.099 1,38 72, 117 1.30 0. 00 98.17 | ©
0 | pirment ol wiee 4,37 71. 942 4.30 0.00 98.40 | ©
o T 71.970 4,37 71. 990 4.30 0. 00 98.40 | ©O
W] e et |, 72170 | A8 72.186 | 4.3 0.00 | 940 | ©
010 e ) w0 137 72, 023 1.30 0. 00 98.40 | O

BT

space intentionally
left blank

£ii. L% V-BA D-FE4R R-EE F-RX O-Fil, AR, REAE. REE. ALK,

Note: L-Leakage V

No Disassembly.No Rupture & No Fire.

-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
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A% g BRAE LA | #3)

No. Name of Test Items | vipration

wa |  Haxs AW Before BB Afer | gk | Mees | e
%5 Sample Status RE FuoE| A¥ | F%LE |Massloss Residual | &
Sample Mass ocv Mass ocvV ocCvV Oiher

No. lg N N 1% 1% Event

/g
001 ICYCH IR 72. 020 4.99 72. 001 4,29 0.03 100. 00 0

1CYC Fully charged

CYCRA TR

002 e 72.116 4. 30 72. 099 4,29 0. 02 99. 77 o)
o i o O U 72. 103 4. 30 0.02 | 100.00 | O
004 IDEEERS 72. 147 4. 30 72.130 4.30 0.02 100. 00 9]

1CYC Fully charged

005 IUPOEAE 72. 037 4,30 72. 020 1. 30 0.02 100. 00

1CYC Fully charged

wyCESEL

1YL |

006 72.117 4. 30 72. 100 4. 29 0. 02 99. 77

1y charged

1CYC Fully charied

N S E
008 JSTCEE R 71. 990 4.30 71,971 4. 30 0.03 100. 00

|CYC Fully charged

UL FE o AR . ie 5 .
009 ,t-,f'r‘,}“,\fff,,,lg:u 12. 186 4.30 72,171 4.30 0.02 100. 00

0
0
007 IR AR 71. 942 4.30 71.922 4. 30 0. 03 100. 00 0
0
0
0

ol | orEeR | 1203 | 430 72.007 4.30 0.02 | 100.00

This space intentionally

Reas
b O o left hiank

&ii: L-#H V-IRA D-fgia R-AE F-2K 0-Fiil, REMA. LBRIK. FEE. RAAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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55
No.

-

3R B £ AR

Name of Test Items

P

Shock

Lk HRRA

5 Sample Status

%3237 Before

KI5 After

RE

FRoE

RE

Frbem

RERX

Mass Loss

bk

Residual

FA
AR

1CYC Fully charged

Sampld .\-'I'alss 09" Mvuss ogv . OE/V Other
No. ‘g AY g V % I Event
001 it 72.001 4.29 72. 002 4,29 0. 00 100,00 | ©

ICYCRE SR
1CYC Fully charged

002

0. 00

100, 00

ICYCFE S

ICYC Fully charged

003 | yEERR | 72103 | 430 | 72104 | 430 0. 00 100. 00
o0k | etk | | A 72,131 30 0.00 100. 00
005 | qcncexm | Tzo | 30 | 7202 1. 30 0. 00 100. 00
006 Lt 72.100 | 4.29 72.100 | 4.29 0.00 100. 00

ICYCTEETCR
ICYC Fully charged

4,30

0. 00

100. 00

ICYCES AR
008 1ICYC Fully charged

4. 30

0.00

100. 00

o ICCER W
009 ICYE Fully charged

0.00

100, 00

ICHCTREERSE

ICYC Fully

charged

72.007

Olo|lB|le|lele|o]|T ]|

100, 00

This space intenticnally
1eft blank

£ii: L-## V-RA D-ARAR R-2RE
Note: [.-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.

FAL K O-Atik, RMA. AMA,

RAE.

AKX,




LEAIARAR LR F S
IR E-HAS

SRICI Testing Centre Test Report— Appendix 5

NO. 1116040127

7/11

A%
No.

o

3R 8 L AR

Name of Test Items

g B

External

short circuit

Hams
Sample No.

HaRE
Sample Status

HEABRRSHRA
Max. External Temperature
e

S-SR -2
Other Event

ICYCTERTE

9l 1CYC Fully charged Bkt <
002 ICYIH'[T?\:I:(;?S‘! 23. 1

003 5 ks

004 1CY( ‘ Full 7 I:E zed 26. 0 9
005 L(Yéflizfyngiggged 35. 0
006 Ifil.l'ljliglilf::‘ifgyd 53.8 0
007 54. 9 0
008 YC Fully charged 71 Q
009 1c1ir:uii T:ﬂgq 57.0 0
010 ICCxE K 55.7 0

1CYC Fully charged

UFZ

Ihis space intentionally le

blank

eft

&ix: D-figik R-3KE F-2 K 0-£
Note: D-Disassembly

R-Ruptur

&7 44

BEN,

AAK, RIE.

F-Fire O-No Disassembly,No Fire & No Rupture.
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8711

A5 6 IR 8 £ AR it IE
Na Name of Test ltems Crush
> Z ¥ O =4
Sample No. Sample Status TARE PAEs o e Other Event
1CYC 50%7%E & 5

011 1CYC Capac bl -
s 10YC SAE R

012 1CYC 50% Capacity 21.8 0
ICYC sv =/ a :
13 2

¢ ICYC 50% Capacity aked "
014 o0 21.8 0
015 B e G 22.0 0

ST intentionally left blank

Hix: DR F-RK 0-RBK, BA2K,

Note: D-Disassembly

F-Fire

O-No Disassembly & No Fire.
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A5 g WA B £ AR R )

] o v 5 c
No. Name of Test Items | gyercharge
HokT R A A8
Sample No. Sample Status Other Event
- ICYCE R A
0 2 0]
L5 1CYC Fully charged
ANt A28
017 ) I\L\}__.-L lf_‘.% . (9]
1CYC Fullv charged
CYCEA TS
018 W i 0
Fully charged
VO B
019 L0 0
ICYC Fully charged
S0CYCE 4 ks
020 e 0
S0CYC Fullv charged
021 YCELTRH 0
; v _charged
e 0
50CYC Fully charged
023 SOCYCSEE T O
S50CYC Fully charged
LTFEA This space intentionally left blank

& AR F-RK 0-RME, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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A5 § B%TA A 24 SRR

No. Name of Test Items Forced discharge

HALB5 MR EaE

Sample No. Sample Status Other Event

: CYCTE 4 m
024 il 0
1CYC Fully oischarged
2 ICYCTE R & 5
25 R
uzs 1CYC Fully discharged 0
P ICYCTE 4 il
20 ST §
1CYC Fully discharged
o A
027 ICYCSE R

1CYC Fully discharged

ICYCTES i
ICYC Fully discharged

1CYCHE 42
1CYC Fully discharged

ICYCFE & RUE
ICYC Fully discharged

ICYCFE

‘r’l. 7 "~ v -

Vet ICYC Fully discharged
s S 2

032 Hﬂmxﬂ%

ST ICYC Fully discharged
YO A

033 bt

ICYC Fully disc

harged

SOCYCTE 21X

50CYC Fully discharged

SOCYCTE A
50CYC Fully discharged

S0CYCSESRUE

036 PP R . )

30CYC Fully discharged
o T
037

50CYC Fully discharged

CRAME

Fully discharged

SOCYCTE AT

50CYC Fully dischargec

O|O|IQ |0 |Q|O|® |O |© |O|]C]|o|o|o

039

SOCYCHRE 2ME 0

040
040 50CYC Fully discharged
e S0CYCrEA At )
041 S0CYC Fully discharged C
042 __ SOCYCHEAUS 0

50CYC Fully discharged

SOCYCSE A i i

013 il o 0

50CYC Fully discharged

%iE: D-FBAR F-ALK 0-ARMER, AATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

£
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



